
SAMPLE DESCRIPTION (no. 456023)

APPLICANTMANUFACTURER

PONTAROLO ENGINEERING S.p.a.

Q20447 Q20447

Date in sample: 14 December 2018

Issue date: 9 January 2019

Via Clauzetto 20

33078 San Vito al tagliamento PN ITALIA

TEST REPORT: 18.63545

This report is composed by 11 pages, of which: 2 pages for the Summary

5 pages for the Report 18.63545a

4 pages for the Report 18.63545b
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Country of Origin:

PONTAROLO ENGINEERING S.p.a.
Via Clauzetto 20

33078 San Vito al tagliamento PN ITALIA
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SAMPLE DESCRIPTION  (no. 456023)

TEST PERFORMED

Regulation (EC) n. 1907/2006 (REACH), Annex XVII, Point 50.5 (Aromatic Polycyclic
Hydrocarbons)

Doesn't Comply

Regulation (EC) n. 1907/2006 (REACH), Annex XVII, Point 62 (Mercury compounds) Complies

Regulation (EC) n. 1907/2006 (REACH), Annex XVII, Point 23.1 (Cadmium and  its
compounds)

Complies

EN 1177:2018 Impact attenuating playground surfacing. Determination of critical fall
height

//

Regulation (EC) n. 1907/2006 (REACH), Annex XVII, Point 20 (Organostannic
compounds)

Complies

This report has been issued on 30-01-2019 and it is the translation of Report n.
18.63545 issued on 09-01-2019
Note: it is prohibited the partial reproduction, any changes or modifications of this test report. Sampling performed by the customer.

Data related to the sample have been provided by  the customer. The results are exclusively referred to the samples tested.
Conclusions/judgments are expressed with exclusive reference to parts detailed in the following pages and based on limits there specified.

Chemical Laboratory Supervisor
Claudio Sironi!

Physical Mechanical Laboratory Supervisor
on behalf of Alessia Quintieri

Claudio Sironi
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